
Page 1 of 12 

Permit Fact Sheet 
General Information 
Permit Number:  WI-0023418-10-0 

Permittee Name: VILLAGE OF BLUE RIVER 

Address: PO Box 217 

City/State/Zip: Blue River WI 53518 

Discharge Location: South Bank of the Jones Slough, directly north of the WWTF (NE ¼ of NE ¼ Section 11, T8N, 
R2W) 

Receiving Water: Jones Slough (Blue River Watershed, Lower Wisconsin River Basin) in Grant County 

StreamFlow (Q7,10): 52 cfs 

Stream 
Classification: 

Warm Water Sport Fish (WWSF), non-public water supply 

Discharge Type: Existing, Continuous 

Design Flow(s) Annual Average 0.042 MGD 

Significant Industrial 
Loading? 

None 

Operator at Proper 
Grade? 

Facility is Advanced with subclasses A1 – Suspended Growth Processes, B – Solids Separation, C 
[...]
The Department recently received a water quality trading plan (WQT Plan) for ongoing compliance with 
phosphorus effluent limits at the Blue River Wastewater Treatment Facility. The plan was received in May of 
2023 and an updated version was received in December of 2023. Based on WDNR review, the final WQT Plan 
(dated December 2023) is in general conformance with the WDNR Water Quality Trading Guidance and Section 
283.84 of the Wisconsin Statutes. The WQT plan proposes utilizing grading and/or riprap for stabilization of 
oxbow chutes. Construction of practices was completed in April and May of 2023.Credits generated from 
approved practices result in available credit quantities shown in Table 1. These credits will be incorporated into 
the reissued WPDES permit and will be used to demonstrate compliance with final phosphorus effluent limits 
beginning April 1, 2024. 
 
Table 1: Total Phosphorus Credits Available per WQT-2023-0009 
 

Year 
Available 

Credits (lbs/yr) 
– Total 

2024 50.5 
2025 50.5 
2026 50.5 
2027 50.5 
2028 50.5 

 
 
The Department conditionally approves the WQT Plan as a basis for water quality trading during the next 
WPDES permit term. The Department has assigned the WQT plan a tracking number of WQT-2023-0009 and 
will be referenced as such in the draft WPDES permit. The final WQT plan will be included as part of the public 
notice package for permit reissuance. The draft WPDES permit will include a requirement for an annual trading 
report and effluent monitoring for total phosphorus. Please note that annual trading reports will need to include 
photographic documentation of the implemented practices, as requested in DNR comments on the draft WQT 
plan dated 7/25/2023. 
 

Tony Evers, Governor 
 Adam N. Payne, Secretary  

Telephone 608-266-2621 
FAX 608-267-3579 

TTY Access via relay - 711 

State of Wisconsin 
DEPARTMENT OF NATURAL RESOURCES 
3911 Fish Hatchery Road 
Fitchburg, WI 53711 



Page 2 

 
If you have any questions or comments, please contact me at 608-419-4155 or at betsyjo.howe@wisconsn.gov 
 
Thank you, 
 
 
 
 
BetsyJo Howe 
Wastewater Specialist 
Wisconsin Department of Natural Resources 
 
e-CC:  
 
Jared Roen, Operator 
Jordan Fure, P.E., Delta 3 Engineering 
Matt Claucherty, WDNR 
Caitlin Oconnell, WDNR 

 

mailto:betsyjo.howe@wisconsn.gov


WATER QUALITY TRADING PLAN 
 

May 8, 2023 

Revised: December 1, 2023 

 

 
 

Village of Blue River 

Wastewater Treatment Facility 
WPDES Permit No. WI-0023418 

607 West Street 

Blue River, Wisconsin 53518 

Prepared by: 
 

Delta 3 Engineering, Inc. 
 
875 S Chestnut St. │ Platteville, WI 53818  

Phone: (608) 348-5355 

mail@delta3eng.biz 
 

www.delta3eng.biz 

 

 
E V E R Y A N G L E C O V E R E D 

 

 

 

Project Number: D21-071 

 

mailto:mail@delta3eng.biz
http://www.delta3eng.biz/


  

TABLE OF CONTENTS 

I. Executive Summary 1 

II. Background 3 

III. Location and Description of Credit Generation Sites 7 

IV. Methods for Nonpoint Source Load Reductions 8 

V.   Trade Timeline 12 

VI.   Inspection and Reporting 13 

VII.   Certification 15 

 

Attachments 

1) Notice of Intent to Conduct Water Quality Trading  

2) Water Quality Trading Checklist 

3) Location Map 

4) Sanitary Sewer Map 

5) Wastewater Treatment Facility Flow Schematic 

6) HUC-12 Watershed Map 

7) Soils Map and Testing Data 

8) Current State of Eroding Streambanks Documentation 

9) NRCS Streambank Erosion Estimator Report  

10) Operation and Maintenance (O&M) Plan 

11) WQT Plans and Specifications 

 



  

  

 

1 

 

 

I.  Executive Summary -  
 

This Water Quality Trading Plan summarizes the Village of Blue River’s (Village) plan to utilize 

Water Quality Trading (WQT) for compliance with the final total phosphorus limit as provided 

in the Wisconsin Pollutant Discharge Elimination System (WPDES) Permit #WI 0023418-09-0. 

The WQT Credit generation will include nonpoint source reduction of Total Phosphorus (TP) as 

modeled by the NRCS Streambank Erosion Estimator. Credits are then applied to the daily 

monitoring reports to demonstrate compliance. The WWTF plans to utilize biological 

phosphorus removal (BPR) and offset TP with WQT Credits in order to meet the final seasonal 

average limit of 0.075 mg/L is required to offset, which will become effective June 30, 2023. 

 

NRCS Streambank Erosion modeling methods were used to calculate the total phosphorus 

credits that would be generated based on the installation of best management practices (BMPs). 

These credits will be used to demonstrate compliance with the final total phosphorus limit as 

proposed in the WPDES Permit.  

 

As demonstrated in modeling results from Table 1.1, the WWTF has the ability to register 

approximately 50.5 credits. The implementation of this WQT Plan will result in compliance with 

the final TP limits. The WWTF intends to monitor TP credit usage and intends to perform 

construction of additional BMPs as needed for future effluent TP to comply with WPDES 

Permits Limits. A new Water Quality Trading Plan will be submitted at that time for new BMP 

practices and credit production. 

 
  



  

  

 

2 

 

 

Table 1.1 – Modeling Results 

Property 

Owner 
Site 

Current 

Phosphorus 

Loading 

(lbs/yr) 

Proposed 

Phosphorus 

Loading 

(lbs/yr) 

Proposed 

Phosphorus 

Reductions 

(lbs/yr) 

Trade 

Ratio1 

Proposed 

Phosphorus 

Credits 

East Ridge 

Farm, LLC 

Chute 1 Right 4.8 0 4.8 2:1 2.4 

Chute 1 Left 4.8 0 4.8 2:1 2.4 

Chute 2 Right 7.5 0 7.5 2:1 3.7 

Chute 2 Left 7.5 0 7.5 2:1 3.7 

Chute 3 Right 9.6 0 9.6 2:1 4.8 

Chute 3 Left 9.6 0 9.6 2:1 4.8 

Chute 4 Right 15.2 0 15.2 2:1 7.6 

Chute 4 Left 15.2 0 15.2 2:1 7.6 

Chute 5 Right 2.9 0 2.9 2:1 1.4 

Chute 5 Left 2.9 0 2.9 2:1 1.4 

Chute 6 Right 5.4 0 5.4 2:1 2.7 

Chute 6 Left 5.4 0 5.4 2:1 2.7 

Chute 7 Right 1.3 0 1.3 2:1 0.6 

Chute 7 Left 1.3 0 1.3 2:1 0.6 

Chute 8 Right 3.9 0 3.9 2:1 2.0 

Chute 8 Left 3.9 0 3.9 2:1 2.0 

Total 50.5 
 

NOTE:  

Trade Ratio = (Delivery + Downstream + Equivalency + Uncertainty + Habitat Adjustment):1 

Delivery = 0 (Trading within same HUC-12 Watershed) 

Downstream = 0 (For trades upstream of Outfall 001) 

Equivalency = 0 (Not necessary of Total Phosphorus) 

Uncertainty: = Streambank Stabilization with Habitat Restoration = 2 

 

  



  

  

 

3 

 

 

II. Background -  
 

The purpose of this Water Quality Trading Plan (Plan) is to describe the Village’s use of 

Water Quality Trading to comply with the total phosphorus limits as provided in the Village’s 

WPDES Permit #WI-0023418-09-0. The Plan was developed following the Notice of Intent to 

Conduct Water Quality Trading, provided in Attachment #1, dated November 8, 2022. The 

Water Quality Trading Checklist Form 3400-208 is provided in Attachment #2. 

 

The Village of Blue River is located in the northern portion of Grant County on State Trunk 

Highway “133” in southwest Wisconsin. The Village owns, operates, and maintains a 

Wastewater Treatment Facility (WWTF) which serves a population of approximately 434 

residents.  

 

The Village is comprised mostly of residential development and is positioned along the 

Wisconsin River. The Village has gentle slopes with grades ranging from 1% to 3% throughout 

the area.   Elevations in the area range from approximately 671’± at the Wastewater Treatment 

Facility (WWTF) to 680’± at the Fire Station, which is located on the southern edge of the 

Village.  The 100-year regional flood elevation for the Village of Blue River’s WWTF site is at 

USGS Elevation = 668.00’.  The location of the WWTF is provided in Attachment #3. 

 

The existing sanitary sewer collection consists of approximately 73 sanitary manholes and 

17,540 feet of eight-inch (8”) sanitary sewer. One (1) lift station is utilized throughout the system 

along with approximately 110 feet of four-inch (4”) sanitary force main to assist with the 

delivery of wastewater sewer collection system components. The gravity sanitary sewer main is 

typically composed of PVC. The manholes are primarily precast structures. Please refer to 

Attachment #4 – Sanitary Sewer Map for location of sanitary sewer collection system 

components.  

The Village of Blue River owns and operates a WWTF that utilizes an extended-aeration, 

activated sludge treatment process. The facility currently discharges approximately 16,000 

gallons per day (GPD) and has a design flow of 31,000 GPD (0.031 MGD). Primary treatment of 

the wastewater at the headworks of the facility consists of a mechanical screen. Wastewater then 

proceeds to the fermentation tank and anaerobic tank for selection of biological phosphorus 

removal. Following the anaerobic tank, wastewater enters the aeration tank for processing the 

influent flow and discharges into a rectangular final clarifier. The facility effluent passes through 

an ultraviolet (UV) system for disinfection prior to effluent discharge to the Blue River. The 

return activated sludge (RAS) from the clarifier is returned to the anaerobic tank for continued 

treatment, and the waste activated sludge (WAS) is pumped via air lift from the final clarifier 

into an aerobic digester for further sludge stabilization. Sludge is then transferred to an anaerobic 

sludge storage tank for on-site storage prior to landspreading on DNR approved sites. No 

chemicals are used at the WWTF for the removal of Phosphorus. Please see Attachment #5 for 

the WWTF flow schematic. The Village of Blue River’s WWTF has one (1) receiving water and 

effluent discharge location, Outfall 001: Blue River (Blue River Watershed, LW09 – Lower 

Wisconsin River Basin). 

 



  

  

 

4 

 

 

The monthly average influent and effluent flows and loadings at the WWTF for 2020, 2021, and 

2022 are provided in Table 2.1, Table 2.2, Table 2.3 respectively. 

 

Table 2.1 – 2020 Monthly Averages 

Month Flow BOD5 Suspended Solids 
Total 

Phosphorus 

Total 

Phosphorus 

 (MGD) (mg/L) (mg/L) (mg/L) (lbs./day) 

 Effluent Influent Effluent Influent Effluent Influent Effluent Effluent 

Jan. (’20) 0.017 291 2 191 3 - 5.20 0.74 

Feb. (’20) 0.017 256 2 173 3 - 5.30 0.75 

Mar. (’20) 0.020 213 2 125 3 - 4.67 0.78 

Apr. (’20) 0.021 264 3 139 3 - 4.65 0.81 

May (’20) 0.020 240 3 112 3 - 6.10 1.02 

June (’20) 0.014 224 2 142 3 - 6.29 0.73 

July (’20) 0.013 221 3 143 3 - 6.69 0.73 

Aug. (’20) 0.014 188 4 137 4 - 7.73 0.90 

Sept. (’20) 0.013 194 3 128 3 - 6.37 0.69 

Oct. (’20) 0.015 175 2 140 2 - 5.89 0.74 

Nov. (’20) 0.016 191 5 119 6 - 6.61 0.88 

Dec. (’20) 0.017 241 5 142 3 - 5.18 0.73 

Annual 

Average = 
0.016 225 3 141 3 - 5.89 0.79 

 

Table 2.2 – 2021 Monthly Averages 

 

 
Flow BOD5 Suspended Solids 

Total 

Phosphorus 

Total 

Phosphorus 

 (MGD) (mg/L) (mg/L) (mg/L) (lbs./day) 

 Effluent Influent Effluent Influent Effluent Influent Effluent Effluent 

Jan. (’21) 0.017 312 3 169 3 - 4.88 0.69 

Feb. (’21) 0.019 322 6 151 4 - 4.49 0.71 

Mar. (’21) 0.015 278 3 119 3 - 5.17 0.65 

Apr. (’21) 0.014 325 2 130 2 - 6.65 0.78 

May (’21) 0.014 281 2 133 2 - 5.83 0.68 

June (’21) 0.013 287 4 162 2 - 6.43 0.70 

July (’21) 0.013 265 2 124 3 - 6.82 0.74 

Aug. (’21) 0.014 221 2 128 3 - 9.28 1.08 

Sept. (’21) 0.013 243 3 180 5 - 7.73 0.84 

Oct. (’21) 0.014 176 3 117 3 - 6.64 0.78 

Nov. (’21) 0.010 201 3 109 5 - 4.83 0.40 

Dec. (’21) 0.009 286 5 132 8 - 4.94 0.37 

Annual 

Average = 
0.014 266 3 137 4 - 6.14 0.72 

 



  

  

 

5 

 

 

Table 2.3 – 2022 Monthly Averages 

 

 
Flow BOD5 Suspended Solids 

Total 

Phosphorus 

Total 

Phosphorus 

 (MGD) (mg/L) (mg/L) (mg/L) (lbs./day) 

 Effluent Influent Effluent Influent Effluent Influent Effluent Effluent 

Jan. (’22) 0.012 287 7 135 9 - 4.84 0.48 

Feb. (’22) 0.020 281 11 115 7 - 4.94 0.82 

Mar. (’22) 0.019 327 17 142 15 - 5.49 0.87 

Apr. (’22) 0.020 305 17 130 15 - 5.67 0.95 

May (’22) 0.017 324 9 130 7 - 7.54 1.07 

June (’22) 0.014 303 13 132 5 - 6.43 0.75 

July (’22) 0.018 332 16 155 4 - 0.63 0.09 

Aug. (’22) 0.015 295 11 147 4 - 6.27 0.78 

Sept. (’22) 0.014 269 10 121 3 - 3.51 0.41 

Oct. (’22) 0.016 282 5 143 3 - 0.74 0.10 

Nov. (’22) 0.017 263 11 139 5 - 3.00 0.42 

Dec. (’22) 0.020 256 12 146 7 - 1.01 0.17 

Annual 

Average = 
0.016 294 12 136 7 - 4.17 0.57 

 

Possible sources of TP within the Municipality were evaluated to determine if Phosphorus was 

being significantly contributed and will continue its investigation of Phosphorus contributors: 

 

1. New Design Salon 

2. New Horizon Supply Coop 

 

During the initial evaluation of sanitary dischargers, it was determined that the businesses were 

not major contributors of Phosphorus.  Currently, the Village has been able to maintain an 

average Total Phosphorus effluent of 6.14 mg/L which is well within the WPDES interim limit 

of 9.0 mg/L. The Village will continue to investigate options for TP removal at the WWTF. 

Results following the BPR startup in July, 2022 have demonstrated that TP concentrations less 

than 1.0 mg/L are readily achievable. 

 

The Village has investigated watershed compliance alternatives such as Water Quality Trading 

(WQT) and Adaptive Management (AM). Utilizing the results from PRESTO, the watershed 

of the WWTF has a nonpoint source ratio of 9:91 and is considered to be nonpoint-source 

dominated. No potential stream monitoring projects are planned for this watershed. As 

calculated in the Water Quality Based Effluent Limit (WQBEL) on November 5, 2015, the 

rolling median TP concentration was 0.145 mg/L. The median average was almost double the 

applicable Water Quality Standard (WQS) of 0.075 mg/L. The Blue River is listed as an 

impaired river for Total Phosphorus on the DNR 2022 Impaired Waters List.  The Village 

intends to perform WQT projects within the Village’s Hydrological Unit Code – 12 (HUC-12) 

watershed #070700051407 as provided in Attachment #6.  

 



  

  

 

6 

 

 

Water Quality Trading may be used by municipal WPDES permit holders to demonstrate 

compliance with water quality-based effluent limitations (WQBELs). Generally, trading would 

involve the Village compensating another party to implement best management practices 

(BMPs) that would reduce Phosphorus runoff within the Blue River watershed. The Phosphorus 

runoff is modeled to demonstrate Phosphorus Credits generated by the BMPs. Through an 

agreement between the Village and other party, Phosphorus Credits generated by the other party 

are used by the Village to offset Phosphorus discharged at the WWTF.  

 

Required TP Credits can be calculated by subtracting the average pounds discharged by the 

average pounds allowed by the seasonal limit. Based on results from 2022, the BPR process is 

capable to reducing TP to less than 1.0 mg/L. Flow and loading data from 2022 were utilized 

to determine credits needed. Calculations for required WQT reductions are provided below. 

 

1) The current annual Phosphorus loading discharged at the WWTF is calculated 

as follows:   

Seasonal Average Daily Flow (Q) = 0.016 MGD 

Average Phosphorus concentration = 1.00 mg/L 

 

            1.00 mg/L x 0.016 MGD x 8.34 x 365 days/yr. = 49 lbs./yr. 

 

2) The proposed allowable annual Phosphorus mass limit at the WWTF is 

calculated as follows: 

Seasonal Average Daily Flow (Q) = 0.016 MGD 

Proposed Seasonal Phosphorus Concentration Limit = 0.075 mg/L 

 

            0.075 mg/L x 0.016 MGD x 8.34 x 365 days/yr. = 4 lbs./yr. 

 

3) Reduction of Total Phosphorus required at WWTF -  

49 lbs./yr. – 4 lbs./yr. = 45 lbs./yr. 

 

In 2022, the Village of Blue River would have been required to generate over 45 TP Credits. The 

guidelines for WQT require that a trade result in water quality improvement at a Non-Point 

Source (NPS) providing credits to the WWTF (Point Source (PS)).  Methods, formulas, and trade 

ratios are dependent on type of land and improvements being completed for the NPS reduction.  

For estimation purposes, a 2:1 final trade ratio was used. (Example: 2 pounds of load reduction 